
Summary Report
Integrated Master Plan
PUBLIC WORKS

FINAL DRAFT • APRIL 2016

ox
04
16
S
R
c-
95
87
.p
sd





2700 YGN ACIO VALLEY ROAD, SUITE 300 • WALNUT CREEK, CALIFORNIA 94598 • P. 925.932.1710 • F. 925.930.0208 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Summary Report/

PUBLIC WORKS INTEGRATED MASTER PLAN 

SUMMARY REPORT 

City of Oxnard 

April 2016 

FINAL DRAFT 

 This document is released 
for the purpose of 

information exchange 
review and planning only 

under the authority of Hugh 
Steve McDonald, State 

of California Professional 
Engineer No. 20740; Tracy 

Anne Clinton, State of 
California Professional 

Engineer No. 48199; and 
Courtney L. Eaton, State 
[...]
Figure 5.10 Recommended Wastewater Treatment Plant Projects by Phase ................. 5-39 
Figure 5.11A Oxnard Wastewater CIP Schedule, Part 1 ............................................... 5-44 
Figure 5.11B Oxnard Wastewater CIP Schedule, Part 2 ............................................... 5-45 
Figure 6.1 AWPF Schematic ...................................................................................... 6-3 
Figure 6.2 Existing Recycled Water Facilities ............................................................. 6-5 
Figure 6.3 ASR Demonstration Well Proposed Location ............................................ 6-7 
Figure 6.4 Existing and Planned RW Customers ........................................................ 6-9 
Figure 6.5 Summer Recycled Water Use ................................................................. 6-12 
Figure 6.6 Winter Recycled Water Use..................................................................... 6-13 
Figure 6.7 Recommended RW Distribution Projects ................................................. 6-21 
Figure 6.8 Recommended Recycled Water Project Schedule .................................. 6-22 
Figure 7.1 Existing Stormwater System ...................................................................... 7-3 
Figure 7.2 Survey Condition Assessment Findings .................................................... 7-4 
Figure 7.3 Capacity Deficiencies for 10-Year Design Storm - 2040 Conditions........... 7-7 
Figure 7.4 High Priority Green Alleys Environmental Improvements and Flooding 

Areas ......................................................................................................... 7-8 
Figure 7.5 Proposed Infiltration Basin for TMDL Compliance ................................... 7-12 
Figure 7.6 Recommended Stormwater CIP Schedule .............................................. 7-13 



vii Final Draft - April 2016
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Summary Report/  

LIST OF ABBREVIATIONS 

AA Average Annual 
AACE Association for the Advancement of Cost Engineering 
AAD average annual demand 
ADD average day demand 
ADMM Average Day Maximum Month 
ADW average dry weather  
ADWF average dry weather flow 
AFY acre feet per year  
APCD Air Pollution Control District  
ASR aquifer storage and recovery  
AST activated sludge tanks 
AWPF Advanced Water Purification Facility  
BFP belt filter press 
BMP best management practices  

BOD₅ biochemical oxygen demand 
BS blending stations 
CalRecycle California Department of Resources Recycling and Recovery 
CASA California Association of Sanitation Agencies 
CASQA California Stormwater Quality Association  
CCR California Code of Regulations  
CCT chlorine contact tanks 
CEC compound of emerging concern 
CEPT Chemically Enhanced Primary Treatment 
CIP Capital Improvement Project  
City City of Oxnard 
CMMS Computerized Maintenance Management System  
CMWD Calleguas Municipal Water District  
COS Cost of Service  
CP cathodic protection  
CWA Clean Water Act  
CWT Centralized Waste Treatment 
CWTF Centralized Wastewater Treatment Facilities  
DAFT dissolved air flotation thickeners 
DDW Division of Drinking Water  
DPR direct potable reuse  
EPA Environmental Protection Agency  
FCGMA Fox Canyon Groundwater Management Agency  
GIS Geographic Information System  
GPCD gallons per day per capita 
gpd gallons per day 
GREAT Groundwater Recovery Enhancement and Treatment 
GW ground water 
IPR indirect potable reuse  
LARWQCB Los Angeles Regional Water Quality Control Board 
LGS Local Government Schema 
LOS level of service 
MBR membrane bioreactors 
MC measurable criterion  
MDD maximum day demand 



viii Final Draft - April 2016
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Summary Report/  

MDD Maximum Day 
MG million gallon   
mgd  million gallon per day  
MinHD minimum hour demand  
MT million tons 
MW Maximum Week  
NBVC Naval Base Ventura County  
NPDES National Pollutant Discharge Elimination Systems 
O&M Operations and Maintenance  
OP overarching principle  
OWTP Oxnard Wastewater Treatment Plant  
pcd per capita daily 
PHD peak hour demand  
PHWA Port Hueneme Water Agency 
PHWWF peak hour wet weather flow 
POTW publicly owned treatment works 
ppb parts per billion  
ppd pounds per day 
psi pounds per square inch  
R&R repair and replacement  
ROWD report of waste discharge  
ROWD reverse osmosis  
RW recycled water 
RWQCB Regional Water Quality Control Board  
SCADA Supervisory Control And Data Acquisition 
SMP Salinity Management Pipeline 
SST  secondary sedimentation basins 
SWRCB State Water Resources Control Board  
TDS  total dissolved solids  
TMDL Total Maximum Daily Load 
TSS  total suspended solids 
UV/AOP ultraviolet/advanced oxidation process 
UV/AOP ultraviolet light  
UWCD United Water Conservation District  
VCWPD Ventura County Watershed Protection District 
VFD  Variable Frequency Drive 
WAS waste activated sludge 
WDR Waste Discharge Requirements



1-1 Final Draft - April 2016 
pw:\\Carollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch1.docx

Chapter 1 

INTRODUCTION 

1.1 PROLOGUE 
The City of Oxnard's (City) Public Works Department faces many challenges in managing 
its future water resources and utilities. These challenges include identifying the best 
response to immediate drought conditions while planning for long-term water needs, 
reducing dependence on costly imported water, addressing aging infrastructure and 
reliability concerns, pursuing aggressive goals for energy efficiency and sustainable 
solutions, and managing the ongoing loss of seasoned staff and personnel. 

Opportunities to meet these challenges range from institutional and non-structural 
approaches (policies and programs) to technical and structural approaches (capital 
projects). Furthermore, because of the City's broad authority, it has a unique opportunity to 
meet these challenges by optimizing both capital and operations and maintenance 
investments for all water utilities, street improvements, and other City infrastructure.  

The City is located along the Pacific Ocean coastline in Southern California, just northwest 
of Los Angeles. Oxnard is the largest city in Ventura County and is at the center of a 
regional agricultural industry with a growing business center (see Figure 1.1). The City has 
jurisdictional authority to provide potable water, wastewater treatment, and stormwater 
services to its nearly 200,000 citizens and numerous industrial and commercial users.  

To deliver these services, the City owns and operates the 31.7 million gallon per day (mgd) 
average dry weather (ADW) capacity Oxnard Wastewater Treatment Plant (OWTP), which 
discharges secondary treated effluent to the ocean. As part of the City’s Groundwater 
Recovery Enhancement and Treatment (GREAT) program, the City also owns and 
operates a 6.25-mgd capacity Advanced Water Purification Facility (AWPF) that treats 
OWTP effluent for reuse throughout the City and region. 

Given the City's challenges and opportunities to meet them, this Public Works Integrated 
Master Plan (Integrated Master Plan) develops long-term recommendations for policies, 
programs, and goals that successfully address the challenges and opportunities in a holistic 
and integrated way. In carrying out these goals, the Integrated Master Plan will help the City 
respond to planned population increase, challenges from new regulatory requirements, 
drought conditions, aging infrastructure, and reliability concerns. 

In addition, the Integrated Master Plan documents the policy decisions, goals, and 
objectives to help protect public health while balancing the environmental, social, and 
financial impacts of the City's water resource management. This Plan also develops 
cost-effective strategies to address growth, regulatory compliance, environmental 
protection, and public and worker safety in ways that are consistent with the Plan's polices, 
goals, and objectives.



Ventura

Thousand
Oaks

Los A
ngeles C

ounty

Ventura County

N

50
Miles

City of Oxnard
Ventura County/Los Angeles
County Boundary

LEGEND

Oxnard Forebay

GROUNDWATER BASINS:

Oxnard Plain

Pleasant Valley
Camarillo

Oxnard

Port Hueneme

NAS Point
Mugu

ox0416f6-9587(SumRepFIG1-1).ai

PROJECT AREA FOR INTEGRATED MASTER PLAN
FIGURE 1.1

CITY OF OXNARD
SUMMARY REPORT

PUBLIC WORKS INTEGRATED MASTER PLAN



1-3 Final Draft - April 2016 
pw:\\Carollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch1.docx

1.2 BRIEF OVERVIEW 
The City of Oxnard receives water by drawing it from the local Oxnard Plain groundwater 
basin and importing groundwater and surface water from United Water Conservation 
District (UWCD) and State Water Project via Calleguas Municipal Water District (CMWD), 
respectively. Before water enters the potable water distribution system, the City uses six 
blending stations throughout the City for hydraulic blending. One of these blending stations 
also treats the local groundwater for high levels of total dissolved solids (TDS). 

In addition, the City owns and operates its own wastewater collection and treatment 
system, the OWTP, located on Perkins Road. Since its inception, the OWTP has grown 
from a capacity of approximately 5 mgd to its current capacity of 31.7 mgd.  

The OWTP includes raw sewage pumping, influent screening and grit removal, primary 
sedimentation, an activated sludge secondary treatment process, effluent disinfection, and 
solids handling consisting of thickening, anaerobic digestion, and dewatering. Final effluent 
is routed to the City's AWPF or conveyed to the Pacific Ocean and discharged offshore. 

To produce recycled water, the City uses the AWPF facility, which was constructed as part 
of the City's GREAT program. The AWPF facility provides advanced treatment of 
secondary treated wastewater effluent for recycled water use.  

At the GREAT program's inception, its objectives were to: 

• Increase water supply reliability during drought.

• Reduce water supply costs.

• Protect the water supply while trying to meet a growing water demand.

• Enhance local water supply stewardship through recycling and reusing a substantial
portion of the region’s wastewater.

• Maximize environmental benefits from developing and rehabilitating local saltwater
wetlands.

Since the GREAT program's inception, the City shifted from its focus of using groundwater 
recharge as a sea water intrusion barrier to using it for an aquifer storage and recovery 
(ASR) operation. Because indirect potable reuse (IPR)/direct potable reuse (DPR) provides 
many benefits and is becoming more commonplace in the current regulatory climate, the 
City has renewed interest in it. 

In addition to water, wastewater, and recycled water systems, the City operates a network 
of stormwater facilities consisting of collection piping and channels to convey stormwater to 
both the Santa Clara River and the ocean. Although Ventura County owns these facilities, 
the City maintains many of them. 



1-4 Final Draft - April 2016 
pw:\\Carollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch1.docx

1.3 MASTER PLAN PURPOSE AND DRIVERS 

This Integrated Master Plan provides a phased program for constructing improvements to 
the City's infrastructure facilities that will accommodate planned growth while maintaining 
treatment reliability, meeting future regulatory requirements, and optimizing costs through 
the planning horizon (2040). Included with this document is the overall vision for the City's 
future infrastructure, the goals and objectives to achieve that vision, and an assessment of 
the City's existing facilities to meet those goals and objectives throughout the planning 
horizon. 

In the first stages of the planning process, key planning drivers were identified that would 
direct the master planning efforts and evaluate and recommend necessary facilities, 
policies, and programs within the Integrated Master Plan. These drivers are described 
below. 

• Rehabilitation/Replacement (Condition) – A condition trigger was assigned when
the process or facility had reached the end of its economic useful life. This trigger is
determined by the need to maintain a facility so it can operate reliably and meet
performance requirements related to existing regulatory permits, worker and public
safety, protection of the environment, and all other requirements.

• Regulatory Requirement – A regulatory trigger was assigned when local, state, or
national regulatory requirements necessitated new facilities. Determining when the
new facilities would be built depended on the amount of lead-time needed to plan,
design, and construct the facilities according to the new requirements.

• Economic Benefit – An economic benefit trigger was assigned when life-cycle costs,
consisting of capital costs and operations and maintenance costs, could be
significantly reduced. For example, an economic benefit might be realized when an
increase in initial capital investment achieves an ongoing reduction in labor, energy,
or chemical usage.

• Improved Performance Benefit – An improved performance benefit trigger was
assigned when improved operations and maintenance performance led to more
reliability and/or reduced operational and safety-related risks. For example, this type
of trigger would be applied when improving process control and automation or
addressing an operational concern, such as adding flexibility / reliability or decreasing
complexity.



1-5 Final Draft - April 2016 
pw:\\Carollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch1.docx

• Growth Leading to Increased Demands/Flows/Loads – A flow or pollutant load
trigger was assigned when an increase in existing capacity was needed to
accommodate future increases in demand or influent flows or loads to a facility.
These increases are determined by population growth, industrial discharges,
annexation, regionalization, or changes in wet weather operation.

• Resource Sustainability – A resource sustainability trigger was assigned when there
was a desire to meet energy initiatives, include resource recovery opportunities, and /
or consider sustainable design alternatives.

• Policy Decision – A policy trigger was assigned when policymakers made
management and/or political decisions.

1.4 APPROACH TO THE INTEGRATED MASTER PLAN 
The Integrated Master Plan addresses future planning needs for all major water utilities 
within the City’s jurisdiction, which include water, wastewater, stormwater, and recycled 
water. The Plan builds on previous planning efforts using a coordinated methodology, 
allowing the City to take full advantage of potential linkages among the four water utility 
systems. 

In addition, this Plan coordinated with a Streets Master Plan to time future streets 
improvements with utility upgrades. This effort involved using the City's Geographic 
Information System (GIS) to identify large streets projects and upgrades to water 
infrastructure and then planning to complete these upgrades simultaneously to limit impacts 
on the City's streets. The City GIS staff/department will lead the effort to combine the 
Integrated Master Plan with the GIS planning system.  

To develop this Integrated Master Plan, the following six major planning steps were 
completed. These steps are shown in Figure 1.2 and described below. 

• Confirm Existing Facilities/Performance. Findings and conclusions of past studies
and reports were assimilated to confirm existing facilities and their performance.
Asset condition assessments were completed to assess facility's condition, criticality,
and risk of failure.

• Identify Gaps/Needs Analysis. Gaps in required performance and utility capacity
were identified by comparing the existing facilities' condition, performance, and
capacity with the anticipated needs for repair and replacement (R&R), capacity,
[...]
established in Chapter 1, the five main goals for the City's wastewater facilities are as 
follows: 
• Goal 1: Provide a compliant, reliable, resilient, and flexible system.
• Goal 2: Manage assets effectively (economic sustainability).
• Goal 3: Mitigate and adapt to the potential impacts of climate change.
• Goal 4: Protect and enhance environmental and resource sustainability.
• Goal 5: Investigate green and gray infrastructure with an emphasis on energy

efficiency.

This chapter will provide an overview of the existing wastewater system as well as its 
strengths and vulnerabilities and the regulatory requirements and climate change issues the 
system will face. This chapter also provides recommendations for ways to meet the defined 
goals. 

5.2 DESCRIPTION OF EXISTING FACILITIES 
5.2.1 Wastewater Collection System 
The City's existing sanitary sewer collection system is comprised of roughly 384 miles of 
gravity collection system pipe ranging from 4 to 60 inches in diameter. As is typical for a 
community this size, most of the sewers (67 percent) are 8 inches in diameter and most 
(70 percent) are made of vitrified clay pipe. The rest (22 percent) are made of polyvinyl 
chloride.  

The City currently operates and maintains 15 lift stations located throughout the City. 
Except for the Patterson & Hemlock Wastewater Lift Station, which has a wet well 
configuration, all of the lift stations utilize a submersible pump configuration. All of the 
pump stations have a duty and a standby pump.  



5-2 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

The force mains associated with the wastewater lift stations consist of approximately 
4.7 miles of pressurized pipe ranging from 4 to 20 inches in diameter. The majority 
(67 percent) are 6 and 10 inches in diameter. Force main pipe are between 6 and 46 years 
old. 

Figure 5.1 shows the existing wastewater collection system infrastructure. 

5.2.2 Wastewater Treatment Plant 
The City's existing OWTP has a permitted capacity of 31.7 mgd and treats wastewater for 
discharge to the existing ocean outfall. The OWTP provides preliminary, primary, and 
secondary treatment, which are described below.   

Preliminary treatment includes bar screens, screenings conveyance, grit removal, and grit 
conveyance to remove solids that might damage downstream equipment. After preliminary 
treatment, flow is gravity fed to the influent pump station wet well, which includes six dry-pit 
submersible pumps. Three of the six pumps are on duty during normal operations. 

From the influent pump station wet well, raw wastewater flows to four primary 
sedimentation basins for primary treatment. The primary treatment process includes 
facilities in which ferric chloride are added to enhance sedimentation. A polymer storage 
and feed system is planned to further enhance primary treatment performance. 

After primary treatment, flow enters the secondary treatment system, which uses a 
fixed-film secondary treatment process followed by an air-activated sludge process to 
remove organic material. The City’s discharge permit for the facility does not currently 
require nitrogen or phosphorus removal.  
The secondary treatment system is comprised of two biotowers, two three-pass activated 
sludge tanks (ASTs), and 18 secondary sedimentation basins (SSTs). A plant utility water 
pumping station is provided downstream of the secondary sedimentation basins.  
The maximum hydraulic capacity of the ocean outfall is 50 mgd, so two 2.5-million gallon 
(MG) secondary effluent equalization basins (EQ Basins) were included as part of the 
activated sludge facilities to equalize the portion of secondary effluent flows greater than 
50 mgd during wet weather events. (Currently, plant staff also operates the EQ Basins 
during the dry weather season to equalize secondary effluent during the peak power cost 
period of the day to minimize the cost of final effluent pumping to the ocean outfall.) 
Secondary effluent leaving the SSTs and/or EQ Basin either flows by gravity or is pumped 
through a 48-inch secondary effluent line to two three-pass chlorine contact tanks (CCTs). 
Each pass is 145 feet long. Disinfected effluent is then pumped to the 6,800-linear feet 
(1.3 mile) ocean outfall from the effluent pump station, which has two engine-driven pumps, 
two electric motor variable frequency drive (VFD) pumps, and an additional motor-driven 
pump. 
The solids handling facilities consist of 2 gravity thickeners for primary sludge thickening, 
two dissolved air flotation thickeners (DAFTs) for waste activated sludge (WAS) thickening, 
three anaerobic digesters, and 4 belt filter presses (BFPs) for dewatering. 



3Q

3Ú 3Ú

3Ú

3Ú

3Ú
3Ú

3Ú

3Ú

3Ú

3Ú

3Ú

3Ú

3Ú

3Ú

3Ú

IÆ

Aå

Aý

AÔ

15''

12''

1
8

''

8''

21''

1
2

''
8''

27''

8
''

8
''

12''
8''

21''

15''

1
0

''

8''

12''

8
''

1
2
''

8''

8''

8''

8
''

8''

2
7

''

1
0

''

8
''

8
''

1
8

''

8
''

2
4

''

8
''

1
8

''

21''

8''

1
0

''

15''

10''

20
''

36''

2
1

''

8'
'

36''

8''

8
''

8''

8''

8'
'

8
''

8
''

8
''

8''

1
8

''

1
2

''

8
''

8''

8''

1
0

''

8''

8''

8''

8
''

10''

10''

8
''

8''

2
1

''

1
5

''

8''
8
''

8''

1
0

''

2
7

''

1
8

''

2
0

''

8
''

8
''

15''

8
''

8
''

8''

8
''

12''

8''

8
''

8'
'

1
2

''

8
''

8''

8
''

8''

8''

8''

8''

1
2

''

8
''

8''

8''

12
''

8''

1
2
''

8''

8''

8''

1
0

''

18''

12''

8
''

8''

8
''

10''

8
''

8''

8''

8''

8''

8''

3
6

''

8''

1
5

''

8'
'

8
''

10''

1
5
''

8''

8''

8
''

8''

8''

8
''

8''

8
''

8
''

2
7

''
8''

8''

8''

8
''

1
2

''

8''

8
''

8
''

8''

1
0

''

1
0

''

8''

8''

8''

1
0

''

8
''

8''

8''

8
''

8
''

8''

8''

8
''

8
''

8''

8
''

8''

1
5

''

8'
'

10
''

8''

8''

1
0

''

8
''

15''

8
''

8''

8'
'

8
''

8
''

8''

8
''

8
''

8
''

8''

8''

8
''

8''

8''

15''

8''

8
''

8
''

1
5

''

8
''

8
''

1
0

''

8''

8'
'

8
''

8''

8'
'

8
''

8''

8
''

18
''

3
0

''

8''

8''

8''

8''8'
'

8
''

8''

8
''

8''

8
''

8
''

8''

8''

1
0

''

12''8
''

8''

8
''

8''

8''

8''

8
''

8
''

8''

3
0

''

8
''

4
2

''

10''

10''

8''

8
''

8
''

8
''

8''

8''

15''

8
''

15''

1
5

''

1
5

''

8''

8
''

8
''

1
2
''

8
''

8
''

8''

8
''

1
0

''

8''

8'
'

8''

8
''

8
''

1
5

''

8''

1
0
''

10''

8''

8
''

8
''

8''

12''

8'
'

8''

8''

8''

8'
'

8
''

8''

8''

8''

8''

8''

12''

8''

15''

8
''

1
0

''

12''

8
''

1
5

''

8
''

8
''

1
0

''

42''15''

8''

1
5

''

8''
1
0

''

8'
'

1
2

''

8
''

8
''

8''

8''

8''

6
0

''

8
''

8''

8
''

8
''

8
''

8''

8
''

1
8

''

1
8

''

8'
'

8''

8''

8''

8
''

8
''

8'
'

8''

8''

8''

8
''

8''

2
4

''

8
''

8
''

10''

10''

1
0

''

8''

8
''

12''

8''

8''

8''

8
''

8''

8''

8''

8''

8''

15''

10''

8
''

10''

8''

8
''

1
2

''

8''

8''

8
''

8
''

15
''

8
''

8''

8
''

8
''

8
''

1
2

''

2
4

''

8''

2
4

''

8''

8
''

8''8''

8''

2
1

''

1
5

''

8''

8''

8''

8
''

8''

24
''

8
''

15''

1
5

''

12''

8''

1
8

''

8''

8
''

24''

8
''

8
''

3
3

''

8''

1
8

''
2
4

''

8''

8''

12''

8
''

12''

10''

8''

8
''

8
''

8''

8
''

8
''

8
''

2
1

''

8'
'

8''

1
5

''

8
''

1
0

''

8
''

8''

8
''

2
4

''

1
5

''

27''

20''

8
''

2
1

''

8
''

8
''

8''

8''

8
''

8
''

12''

3
6

''

8''

48
''

1
2

''
2
4

''

US
HW

Y
101 N

E
PLEASANT

VA
LLE

Y
R
D

E 5TH ST

STATE HWY 126 E

V
IN

E
Y
A

R
D

 A
V

E

W VINEYARD

AV
E

W WOOLEY RD
W WOOLEY RD

W CHANNEL ISLANDS BLVD

E HUENEME RD

AN
G

ELES AVE

PACIFIC
COAST

FRW
Y

E
PLEASANT

VALLEY
RD

W
V

I C
T

O
R

IA
A

V
E

N
V

E
N

T
U

R
A

R
D

S
W

E
LLS

RD

W
 AN

G
ELES AVE

N
 O

X
N

A
R

D
 B

L
V

D

O
X

N
A

R
D

B
LV

D

O
X
N
A
R
D

B
LVD

O
X

N
A

R
D

 B
L
V

D

E VENTURA BLVD

AÆ

Pacific Ocean

Santa Clara River

3Ú 3Ú

3Ú

3Ú

3Ú
3Ú

3Ú

3Ú

3Ú

3Ú
3Ú

3Ú

3Ú

3Ú

3Ú

10''

8'
'

8
''

8
''

8''

12
''

8
''10''

8''

8'
'

8''

8''

8''

15
''

8''

8
''

8''

8''

8''

8''

F
ig

u
re

 A

Figure A

Figure B

Figure B

Legend

Water Body

Oxnard City Limits

3Ú Pump Station

3Q Wastewater Treatment Plant

Force Main

Gravity Main

4" to 12"

12" to 27"

27" to 66"

O
0 3,000 6,000

Feet

WASTEWATER FACILITIES

OVERVIEW

FIGURE 5.1

CITY OF OXNARD

SUMMARY REPORT

PUBLIC WORKS INTEGRATED MASTER PLAN



Final Draft - April 2016 5-4 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

Table 5.1 summarizes basic design criteria for the OWTP and Figure 5.2 provides a 

process flow schematic. 

 

Table 5.1 Design Criteria for the Existing OWTP 

Public Works Integrated Master Plan 
City of Oxnard 

Criteria Main Equipment Ancillary Equipment 
Year 

Installed 

Preliminary Treatment 

Bar Screens 

4 mechanical screens 
(1/4-inch openings) 
2 manual screens 
(1/2-inch opening) 

Screenings 
Conveyor/Compactor 

2008 

Aerated Grit 
2 chambers, each with 
4 hoppers 

4 Grit pumps / 3 separators 2008 

Influent Pumps 
6 – 18,000 gpm  
450-hp pumps 

 2008 

Primary Treatment 

Sedimentation 
4 circular 105-foot 
diameter basins 

Sludge scrapers, transfer 
pumps, scum ejector, optional 
polymer 

4 basins – 
1972 

Interstage 
Pumping 
Station 

3 variable-speed vertical 
mixed-flow pumps 
2,800 - 21,500 gpm 
each 
8 -21 ft TDH 
250 HP each 

 1975 

Secondary Treatment 

Biofiltration 
2 – one 140-foot dia., 
and one 100-foot dia. 
filters  

4 feed and recirculation pumps, 
ventilation system 

4 blowers, each tower 

2 filters – 
1975 

Activated 
Sludge 

2 tanks, each with 3 
passes, 3 step-feed 
channels per pass. Fine 
air diffusers fixed on 
floor. 

6 - single-stage blowers, return 
activated sludge pumps 

1990 

Sedimentation 
18 rectangular 
sedimentation basins 

4 Return Activated Sludge 
(RAS) pumps 

3 WAS pumps 

1990 

Flow 
Equalization 

1 - 5-MG storage tank 
with 2 sections 

Pump station and recirculation 
tubes 

1990 

3W Pumping 
Station 

3 vertical turbine pumps 
1,880 gpm each 
185 ft TDH 
125 HP each 

Strainer 1988 



Final Draft - April 2016 5-5 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

Table 5.1 Design Criteria for the Existing OWTP 

Public Works Integrated Master Plan 
City of Oxnard 

Criteria Main Equipment Ancillary Equipment 
Year 

Installed 

Disinfection 

Chlorination/ 
Dechlorination 

6 pass contact tank 
Hypochlorite and bisulfite feed 
systems 

6 passes – 
1980 

Effluent Pump 
Station 

1 variable-speed 
mixed-flow pump 
17,400 gpm @ 900 
rpm 
30 ft TDH 

 

1975 

 

4 variable-speed engine 
driven mixed-flow 
pumps 
12,000 gpm each @ 
1,200 rpm 
146 ft TDH 

 prior to 1975 

Solids Handling 

Gravity 
Thickening (for 
primary solids) 

2 - 59-foot diameter 
thickeners 

Polymer and ferric chloride 
system for thickening, 
thickened primary sludge pump 

2 GT – 1980 

Dissolved Air 
Flotation (for 
secondary 
solids 
thickening) 

2 - 25-foot diameter 
thickeners 

Polymer system for thickening, 
thickened waste activated 
sludge pumps 

2 units - 
1990 

Anaerobic 
Digestion 

3 digesters, 2 at 90-foot 
diameter and 1 at 110-
foot diameter 

Heat exchanger, mixer, 
recirculation pumps, fixed 
cover, gas collection system, 
digested sludge pumping 

90-foot dia.– 
1980 

110-foot dia. 
– 1990 

Belt Filter Press 
(Dewatering) 

4 - 2.2-m units 
Polymer system for sludge 
conditioning 

4 BFPs – 
1990 

Cogeneration 3 - 500-kW generators Waste heat recovery system 1980 

Note: 
(1) Source: OWTP, Operation and Maintenance Manuals, and comments from Mark Moise. 



Polymer

DAFs

WAS
Pumps

Gravity
Thickeners

Thickened
Sludge
Pumps

TWAS
Pumps

Polymer

Dewatered
Cake

Anaerobic
Digesters

To Gas Handling
Facilities

Sludge Screening
and Dewatering

Digested
Sludge
Pumps

Southeast and
Northwest

Interceptors

Influent
Junction
Structure

Influent
Screening

Dewatered Grit
and Screenings

Aerated
Grit Chamber

Influent
Pump Station

Ferric
Polymer

Primary
Sedimentation

Tanks

Fixed
Film Reactor

Air

Secondary
Sedimentation

Tanks

Flow
Equalization

Chlorine
Contact Tanks Effluent

Pumping
Station

Outfall to
Ocean

Brine

Product Water
to End Uses

Secondary
Effluent

Advanced Water
Purification Facility

RAS
Pumping

Skimmings 
Pump Station

Activated
Sludge Tanks

Inter-Stage
Pump Station

Air

DAF Underflow

BFP Filtrate

Recycles to
Liquid Stream

Gravity
Thickener
Effluent

Primary
Sludge

and Scum

NaOCl

NaHSO3

ox1115f18-9587(SumRepFIG5-2).ai

OWTP PROCESS SCHEMATIC
FIGURE 5.2

CITY OF OXNARD
SUMMARY REPORT

PUBLIC WORKS INTEGRATED MASTER PLAN



5-7 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

5.2.3 Condition Assessment 

To identify the City's wastewater system's R&R needs, a condition assessment was 
conducted. This effort involved using asset management methodology to identify existing 
water assets and conduct a visual condition assessment of above-ground assets, a seismic 
evaluation of structures, a desktop evaluation of below-ground assets, and a cathodic 
protection system evaluation. 

To prioritize the R&R needs, a risk assessment was also conducted to examine the 
vulnerability, or likelihood of failure, and criticality, or consequence of failure, for each asset. 
Consistent risk scoring methodology was applied to both above- and below-ground assets 
to prioritize each asset type. 

5.2.3.1 Above Ground Assets 

Above-ground assets included structures and equipment owned and operated by the City. 
To assess and value all above-ground assets, a consistent approach was used regardless 
of whether they were in the treatment system or collection system. The above-ground asset 
inventory included approximately 26 structures, 160 pumps, 15 wet wells, and a variety of 
other assets across the OWTP and collection system. The recorded age of each asset 
varied from 1955 to the present. 

Several tables summarize the results of the condition assessment analysis. Table 5.2 lists 
the OWTP's assets, including the highest above-ground risk determined from this 
assessment. Table 5.3 lists the assets at the collection system Lift Stations, including the 
highest above-ground risk determined from the assessment.  

Below are the findings of the condition assessment for above-ground assets: 

• Headworks - The headworks is in fair to good condition, with some concrete
deterioration noted.

• Primary Clarification - Structurally, the primary sedimentation building and clarifier
basins were found to be in fair to poor condition. Mechanical and electrical assets
were in poor to very poor condition.

• Biofilters - The biofilters were in poor to very poor condition.

• Interstage Pumping Station - The pumps were found to be in fair to poor condition.
The structure itself is in fair condition.

• Secondary Treatment - The structures were found to be in fair to poor condition. The
equipment was found to be in very poor condition.

• Disinfection Facilities - These facilities are in fair condition; concrete repairs are
needed.



5-8 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

• Effluent Pumping - Structurally, this facility is in poor condition. Mechanical assets
were rated from fair to poor condition. Electrical assets were in very poor condition.

• Thickening - The facilities are in poor to very poor condition.

• Digestion - The facilities are in poor to very poor condition, and Digester 2 is currently
non-operational.

• Dewatering - The facilities are in fair to poor condition.

• Cogeneration - The facilities are in fair to poor condition.

• Electrical Facilities - The facilities are in good to very poor condition. The emergency
power facility is aging.

Table 5.2 High-Risk Assets at the OWTP 
Public Works Integrated Master Plan 
City of Oxnard 

Process/Asset Risk(1)

Primary Treatment 
Primary Clarifiers (1-4) Collector Drive, Walkways, and 
Launders 
Sludge Pump Tanks (1-4) 
MCCs-DPIA, DPIB, DP2B, EDPIA 
Scum Ejectors 

4.48 

3.85 
3.85 
3.22 

Primary Clarifiers (2 & 4) 
Large Isolation Valves 

1.7 
1.04 

Biofilters 
Recirculation Pumps Mag Drive 1 and 2 
Distributors and Drives 
Biofilter Tanks 1 and 2 
Biofilter Media Tanks (1 & 2) 

3.4 
2.17 
1.7 
0.8 

Secondary Treatment 
Collector, Skimmer, and Drives (17-18) 1.54 

Effluent Pump Station 
MCCs 3.85 

Gravity Thickening 
MCCs-DP3C, DP3D 
Thickened Sludge Pumps (1-3) 

3.85 
0.51 

Digestion 
Digester Heat Exchanger No. 2 
Digester No. 2 Tank 

3.22 
1.52 



5-9 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

Table 5.2 High-Risk Assets at the OWTP 
Public Works Integrated Master Plan 
City of Oxnard 

Process/Asset Risk(1)

Digested Sludge Pumps (1-3)  
Digester Control Building 

0.51 
1.46 

Digester Hot Water Pump 1 0.51 
Digester Mixing Equipment and Draft Tubes Nos. 1-3 
MCCs (DP2C, EDPIC, GF) 

0.51 
0.46 

Dewatering 
Conveyors 2.8 
Belt Filter Press 1-4 2.8 
Dewatering Feed Pump 5 
Washwater Booster Pumps (1-4) 

0.51 
0.51 

Electrical 
Effluent Electrical Building Switchgear 
Main Electrical Building Large Standby Generators 
Effluent Electrical Building (DP2A, EBPIB)  
Main Electrical 500 kW Generator 
Older Transformers (1 & 2) 
Main Electrical Building MCCs (DP4, DP4B, GB, GC, 
GD) 
Administration Building MCCs (DP2D, DP3A, EDPIE, 
HG) 

5.11 
4.69 
3.85 
0.7 

0.51 

Buildings 
Main Switchgear Building 
Plant Control Center Building 
Vacuum Filter 

(1.46) Seismic(2) 

(1.46) Seismic(2) 

(1.46) Seismic(2) 

Blower Building (1.1) Seismic(2) 

Note: 
(1) Risk = Criticality x Vulnerability; Criticality = consequence of failure; Vulnerability = likelihood 

of asset failure 
(2) Indicates a seismic deficiency that requires concrete testing, further Tier 2 evaluation, or 

replacement. 



5-10 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

Table 5.3 High Risk Assets at Lift Stations 
Public Works Integrated Master Plan 
City of Oxnard 

Site/Asset Risk(1)

Lift Station 23 Wagon Wheel 

Submersible Pumps (1-2) 4.27 
MCC 
Wet Well Structure 
SCADA Panel 
Valve Vault 

3.85 
2.56 
2.25 
0.68 

Lift Station 6 Canal 

Submersible Pumps (1-2) 0.51 
MCC 0.46 

Lift Station 04 Mandalay & Wooley 

SCADA Panel 0.51 
MCC 0.46 

Note: 
(1) Risk = Criticality x Vulnerability; Criticality = consequence of failure; Vulnerability = likelihood 

of asset failure. 

5.2.3.1 Below Ground Assets 
For the City’s below-ground wastewater system assets, a desktop evaluation relying on GIS 
data from the Oxnard collection system was conducted. Collectively, only 18 percent of the 
collection system piping had a known installation year, with no year available for 206 of the 
263 segments for sewer force mains and 7,123 of the 8,686 segments for sewer gravity 
mains. Because so few installation years were available, an installation year of 1965, which 
was based on a conservative estimate of development in the area, was assumed. 
Figure 5.3 shows the risk scores of the Oxnard collection system. 

5.2.4 Seismic Assessment 

Performing a seismic assessment of the OWTP structures established each structure's 
anticipated performance level during a seismic event and recommended retrofit strategies 
to meet established performance objectives for deficiencies identified. With Tier 1 
screening, Tier 2 assessments of the buildings, and a seismic assessment of the 
water-retaining structures at the OWTP, structural and non-structural seismic vulnerabilities 
could be identified and evaluated. A seismic assessment was completed for a total of 
18 buildings and eight water-retaining structures. The results of this analysis can be found 
in Table 5.4. 



US
HWY 101 N

E
PLEASANT

VA

LL
E
Y

R
D

E 5TH ST

V
IN

E
Y
A

R
D
[...]
Depends on SVI 
and selected 

MLSS 
concentration 

Chlorine 
Contact 
Basins 

Detention 
Time: 

ADWF 
min 20 46 30 - 60(2) 30

PWWF -- 23 15 - 30(2) 15 

Dissolved 
Air 
Floatation 
Thickeners 

Solids Load 
(Peak 14-day 
Average) 

lb/sf/hr -- 1.78(11) 0.4 - 1(2) 1.6 

Hydraulic Load 
(Peak 14-day 
Average) 

gpm/sf -- 1.06(11) 0.5 - 2(2) 1.0 

Thickened 
Waste 
Activated 
Sludge (TWAS) 
Concentration 

% TS -- 5.5 3.5 - 4(2) -- 

Gravity 
Thickeners 

Solids Load 
(Peak 14-day 
Average) 

lb/sf/hr 1.0 1.5 (11) 1.2 1.2 

Hydraulic Load 
(Peak 14-day 
Average) 

gpd/sf 700 842 (11) 700 700 

Percent Solids 
Capture 

% -- -- 85 - 90 --

Thickened 
Sludge 
Concentration 

% TS -- -- 3.5 - 4.0 -- 



5-23 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

Table 5.7 OWTP Process Performance and Criteria Summary 
Public Works Integrated Master Plan 
City of Oxnard

Process/ 
Design 

Parameter 
Design 

Parameter Units 
Original 
Design(1)

Historical 
Performance 

(2010 – 
2013) 

MOP-8(2)

or Typical 
Values(3)

Recommended 
Criteria for 
Capacity 
Analysis 

Anaerobic 
Digesters

Volatile Solids 
Load at 
ADMML 

lbs VS/ 
CF/ day 

0.1 0.10 (12) 0.1 - 0.4(2) 0.15

HRT days 25 25.4(12) 10 - 20(2) 15
VS Reduction % 55 55 50 - 

65%(2) 
55 

Volatile Acids mg/L 50 - 500 194 < 300 < 300 
Alkalinity mg/L as 

CaCO3 
2,000 - 
4,000 

3,378 > 1,000 > 1,000 

Volatile 
Acids/Alkalinity 

-- 0.03 - 
0.13 

0.06 < 0.10 < 0.10

pH - 6.8 - 7.4 -- 6.8 - 7.4 6.8 - 7.4 

Belt Filter 
Press 

Solids Feed 
Rate per unit 

lb/hr 820 984(13) 700 - 900 820 

Dewatered 
Sludge % 
Solids 

% 18 - 22 19.6 15 - 25 20 

Notes: 
(1) From OWTP O&M Manuals (Brown and Caldwell, 1980) (Camp Dresser McKee Inc., 1991). 
(2) Source: Water Environment Federation / American Society of Civil Engineers, 2010. 
(3) Typical values based on Carollo experience. 
(4) (Metcalf and Eddy, 2014). 
(5) Calculated assuming 3 of 4 in service. 
(6) Based on 1.73 lb BOD5/d/sf media. 604 kcf of media at 27 sf/cf results in max BOD5 load of 

28,213 lb/d. 
(7) Based on 1 of 2 in service. 
(8) Peak flow rate of 74.5 mgd, return activated sludge (RAS) flow rate of 29.0 mgd, all secondary 

clarifiers in service, and an SVI of 150 mL/g. 
(9) Given the shallow surface water depth of the OWTP primary clarifiers, a higher solids loading 

rate is not recommended. 
(10) Assume all in service. 
(11) Based on 1 of 2 in service. 
(12) Digester 1 and 3 in service only. 
(13) Based on all four in service for 16 hours per day. 



5-24Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

Table 5.8 Collection System Level of Service Criteria Summary 
Public Works Integrated Master Plan 
City of Oxnard 

Design Parameter Recommended Criteria for Analysis 

Wet Weather Level of Service Goals 

Hydraulic Grade Line  3 ft below manhole rim elevation 

Peak Wet Weather Flow Existing: 38.5 mgd 
2040: 49.6 mgd 

Design Storm 10-year 24-hour storm 

Dry Weather Level of Service Goals 

Depth to Diameter (d/D) less than 75% to 85% 

Peak Dry Weather Flow Existing: 22.9 mgd 
2040: 34.8 mgd 

5.5 FUTURE FACILITY NEEDS 
The existing wastewater system's capacity and performance were compared with the above 
criteria (Table 5.7) to locate system shortfalls. In general, the system has adequate capacity 
to meet current demand conditions but with little reliability. Much of the existing OWTP is in 
need of major rehabilitation and repair and is reaching the end of its remaining useful life. 
This means that without substantial investment into the existing treatment system, the City 
has a high risk of treatment failure and regulatory fines. 

5.5.1 Wastewater Collection System 

5.5.1.1 Capacity 
To determine the necessary collection system capacity, the existing collection system 
model was recalibrated with recent wastewater flow data and included both dry and wet 
weather flow monitoring. Dry weather flow monitoring occurred from August 2, 2014, to 
August 24, 2014, and wet weather flow monitoring occurred from December 9, 2014, to 
February 25, 2015. 

The collection system capacity was assessed during existing and projected dry and wet 
weather flow conditions. According to this assessment, the existing system can adequately 
convey both peak dry and wet weather flow conditions using the level of service (LOS) 
criteria defined in Table 5.8. However, as flows increase over time, the system will require 
upgrades to meet capacity restrictions. By 2040, certain sewers are expected to surcharge 
during peak dry weather flow conditions, which is not acceptable per the LOS criteria. 
Therefore, pipelines in these areas that exhibited potential capacity deficiencies should be 
upsized to convey peak dry weather flow without surcharge. 



5-25 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

The collection system was also evaluated under peak wet weather flow conditions. Using 
the LOS criteria in Table 5.8, the analysis indicated that no improvements are needed 
through 2040 based on the 10-year design storm event. Surcharging does occur throughout 
the system during these conditions. However, the peak hydraulic grade line is more than 
3 feet above the manhole's rim elevation, meaning it does not violate the LOS criteria. 
Thus, since no sewers violated the peak wet weather flow criteria, no sewers require 
upgrades. 

The pump stations within the system were also evaluated to determine if upgrades were 
necessary for projected flows. The City provided pump curves for the pump stations but 
could not provide the start and stop elevations within the wet wells for the pump operation. 
In general, the pump stations appear able to adequately convey future flows. However, 
without the actual stop and start elevations, it is difficult to definitively assess this. 

5.5.1.2 R&R 
Because of the limited information available on the existing condition and age of the 
collection system piping, a detailed system rehabilitation program could not be practically 
developed for the Integrated Master Plan. Instead, the CIP recommendations for 
rehabilitation projects are based on the City's understanding of project needs. 

5.5.2 Wastewater Treatment Plant 

5.5.2.1 R&R 
As discussed in the condition assessment section, a large portion of the OWTP is in poor 
condition and reaching the end of its useful life. Because of this, major investment in R&R is 
needed in the near future for reliable plant operations and plant safety concerns. 

Replacement is recommended for a number of process facilities, namely the primary 
clarifiers, DAFTs, digesters, interstage pump station, effluent pump station, and 
cogeneration facility. All of these facilities are nearing the ends of their useful lives. 
Additionally, due to safety concerns, demolishing the biotowers is recommended as soon 
as possible. 

5.5.2.2 Process Performance 
The performance assessment of the OWTP assessed the following: 

• The plant's overall treatment performance for meeting discharge limits and other
effluent requirements.

• Each unit process' historical loading and performance.

Approximately 1 to 3 years of daily operating data were reviewed to characterize the 
OWTP's overall performance. During the review period, the OWTP complied with all 
regulated conventional pollutants. However, while the OWTP met all the limits for 
conventional pollutants, there was one violation for benzidene cited in the fact sheet 



5-26 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

(Attachment F) of the 2013 NPDES permit because the reported detection limit was greater 
than the discharge limit.  

In general, the unit processes at the OWTP have operated at loading rates well within their 
original design values or typical operating ranges. In addition, performance has been 
adequate and there are a sufficient number of units in some of the unit processes to 
maintain a standby unit out of service for maintenance. 

Removing the biotowers because they are a safety hazard will change the OWTP's 
treatment train configuration. The biotowers were originally designed to provide secondary 
treatment in the 1970s. In the 1980s, they were retained as part of the activated sludge 
system to reduce the organic load to the downstream aeration tanks. Currently, a significant 
portion of the biotower influent is untreated because of seal failures within the biotower 
itself. With the removal of the biotowers, the existing aeration tanks need to be modified to 
accommodate the incremental organic load. As most of the incremental organic load will be 
soluble BOD₅, it is recommended to add submerged baffle walls to create a biological 
selector zone in each aeration tank. The selector zone would be mechanically mixed, but 
unaerated, to maintain good sludge settling characteristics. Step feed capabilities, included 
as part of the original aeration basin design, can be used together with these recommended 
modifications to operate in a sludge reaeration (step feed) configuration to limit secondary 
clarifier sludge loading rates during periods of high wet weather flows and low sludge 
settleability. With these minor alterations, the aeration basins can treat higher loadings 
without expanding their footprint. 

5.5.2.3 Capacity 
As part of the Integrated Master Plan, the capacity of each unit process at the OWTP was 
assessed. This assessment considered a range of parameters, including flow, influent 
wastewater characteristics, treatment objectives, process configurations and limitations, 
and desired redundancy. 

The peak hour wet weather flow (PHWWF) capacity was estimated for facilities that use 
peak flow to establish sizing. These facilities include the headworks, influent pumping, 
primary clarifiers, biotowers, and interstage pumping. Whereas pumping capacities are 
determined with the largest unit out of service, peak capacities for process units are 
determined with all units in service. Figure 5.7 summarizes the PHWWF capacity for each 
process. 

Figure 5.8 illustrates the required EQ basin volume needed for the design storm based on 
flow rate treated at the OWTP. At the permitted capacity of 31.7 mgd, approximately 
4.95 MG of storage will be needed in 2040, which is just under the available storage 
capacity. Historically, the EQ basins have never been filled to capacity. However, in 2040, 
the EQ basin capacity will approach its limit. Thus, determining whether additional capacity 
is needed will depend on how the EQ basins are operated as well as the needs of both the 
AWPF and the outfall. 



0

10

20

30

40

50

60

70

80

90

Influent Screens Grit Tanks Influent Pumps Primary Clarifiers Biotowers Interstage Pumping

P
H

W
W

F 
C

ap
ac

ity
 (

m
gd

)

Unit Process

2040
PHWWF 

2030
PHWWF 

ox1115f19-9587(SumRepFIG5-7).ai

OWTP PEAK HOUR WET WEATHER
FLOW CAPACITY BAR GRAPH

FIGURE 5.7
CITY OF OXNARD

SUMMARY REPORT
PUBLIC WORKS INTEGRATED MASTER PLAN



ox1115f20-9587(SumRepFIG5-8).ai

REQUIRED EQUALIZATION (EQ) STORAGE
FOR PEAK WET WEATHER FLOWS

FIGURE 5.8
CITY OF OXNARD

SUMMARY REPORT
PUBLIC WORKS INTEGRATED MASTER PLAN

LEGEND

Current 2030 2040 Current EQ Basin Volume (5 MG)

0.00

5.00

10.00

15.00

20.00

25.00

20 25 30 35 40 45 50

R
eq

ui
re

d 
E

Q
 S

to
ra

ge
 V

ol
um

e,
 M

G

OWTP Effluent Pumping, mgd



5-29 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

The ADWF capacity was estimated for facilities using average flows or influent BOD5 and 
TSS loading to establish sizing. To estimate this capacity, a plant process model was 
developed and calibrated to historical operating data from 2013. Figure 5.9 summarizes the 
capacity for each process. 

As shown in Figure 5.9, all of the liquid treatment processes have sufficient capacity for 
projected flows through 2040. However, although the existing secondary treatment process 
has sufficient treatment capacity to meet the City’s NPDES BOD5 limits through the 
planning horizon, it does not have sufficient capacity to nitrify with or without denitrification. 
The City’s existing NPDES permit is not expected to require nitrification/denitrification in the 
near future, but increased recycled water production by the AWPF will increase constituent 
concentrations, particularly ammonia, above those in the secondary effluent.  

One way to address the insufficient capacity is to nitrify and denitrify in the secondary 
treatment process. To accommodate this, the OWTP may need to consider expanding the 
secondary treatment capacity or switching to an alternative process configuration such as 
membrane bioreactors (MBR), should the conversion be necessary with AWPF expansion. 

According to Figure 5.9, the solids handing facilities do not have sufficient capacity. OWTP 
sludge production is expected to increase, in part because the biotowers will need to be 
removed and an anaerobic selector will need to be added in the ASTs. Because of the 
anticipated changes to sludge production, additional DAFT units, digesters, and dewatering 
units are needed. 

5.6 ALTERNATIVES ANALYSIS 
Based on the future facilities needs outlined, several alternative scenarios were considered 
for upgrading the OWTP facilities to meet future capacity and reliability needs. Of those 
scenarios, three were developed for the recommended CIP. Although each scenario has a 
different area of focus, it is important to recognize that these scenarios are not mutually 
exclusive and are instead compatible with one another, allowing for increasing levels of 
treatment to better address the overarching goals of this Master Plan. These three 
scenarios are further described below: 

• Scenario 1: Plant Reliability - Scenario 1 includes all projects needed to meet
existing and anticipated level of treatment requirements. Projects to optimize
operations and maintenance as well as projects that adopt newer technologies in
place of aging equipment are both included in this scenario. Because of the OWTP’s
age and state of repair, the majority of OWTP projects recommended in this Master
Plan are related to repair and replacement required for continued plant operation. As
a result, this baseline scenario includes a majority of the proposed projects.



33.0

45.0

29.8 29.4 28.9

47.0

69.3

44.8

19.9

12.8 12.6 13.1

26.1

30.7

0.0

10.0

20.0

30.0

40.0

50.0

60.0

70.0

)dg
m( yticapa

C F
W

DA tneulfnI tnelaviuqE

Unit Process

2040 ADWF

2030 ADWF

*  All unit processes assume the largest unit is 
 out of service except for those starred.

ox1115f21-9587(SumRepFIG5-9).ai

OWTP AVERAGE DRY WEATHER
FLOW CAPACITY BAR GRAPH

FIGURE 5.9
CITY OF OXNARD

SUMMARY REPORT
PUBLIC WORKS INTEGRATED MASTER PLAN



5-31 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx 

• Scenario 2: Energy Efficiency - Scenario 2 focuses on projects that promote energy
efficiency at the OWTP. This scenario includes all projects discussed under
Scenario 1. However, Scenario 2 also includes projects to reduce energy use at the
OWTP.

• Scenario 3: Resource Recovery - Scenario 3 focuses on projects that maximize
water reuse and nutrient mining. This scenario includes all projects discussed under
Scenario 1 and Scenario 2. However, Scenario 3’s focus is to protect and enhance
resource sustainability.

A comparative evaluation of these three scenarios was conducted, which included lifecycle 
cost estimates, energy comparisons, water quality considerations, and other non-economic 
factors. Table 5.9 summarizes the lifecycle costs of the three alternatives considered, 
and Table 5.10 contains the results of the overall alternatives comparison, including 
[...]
Headworks Below Cover Coating Repairs Immediate Need 2016 4 

Replace Primary Clarifier Equipment and secure launders Immediate Need 2016 2 

Demolish Biotowers Immediate Need 2016 1 

Add Baffle Walls in ASTs Immediate Need 2016 1 

Replace/Refurbish Interstage and Effluent Pump Station Pumps Immediate Need 2016 2 

Clean Digesters #1 and #3, add Dystor Cover to #2 Immediate Need 2016 2 

Rebuild/Rehab the Gravity Thickeners Immediate Need 2016 1 

Refurbish the Belt Filter Presses Immediate Need 2016 1 

Refurbish 2 of 3 Cogen Units Immediate Need 2016 2 

Replace Standby Generators Immediate Need 2016 3 

Replace Some Plant MCCs Immediate Need 2016 5 

Plantwide Utilities Immediate Need 2016 2 

SCADA System Upgrades Immediate Need 2016 1 



5-47 Final Draft - April 2016 
rollo/Documents\Client/CA/Oxnard/9587A00/Deliverables/Summary Report\summary rpt_ch5.docx

At this time, the new plant location is assumed to be less space-limited than the existing 
site. Thus, to reduce costs, conventional activated sludge treatment and chlorine 
disinfection could be installed for secondary treatment instead of MBR and ultraviolet light 
(UV) facilities. All other new facilities recommended for the existing plant option, such as a 
FOG receiving station and Chemically Enhanced Primary Treatment (CEPT), are still 
recommended with this option. 

Table 5.16 lists the details of these projects. 



5-48 
Final D

raft - A
pril 2016 

rollo/Docum
ents\Client/CA/Oxnard/9587A00/Deliverables/Summ

ary Report\summary rpt_ch5.docx

Table 5.16 List of Projects Needed with New Plant Option 
Public Works Integrated Master Plan 
City of Oxnard 

Project Name Driver Start Year 
Years to 

Implement 
Phase 1 Projects 
New Primary Clarifiers R&R 2023 5 
CEPT Performance 2023 2 
New Digesters R&R 2023 5 
New DAFTs Performance 2023 3 
New Chemical Handling Facilities R&R 2023 2 
New Primary Sedimentation Building R&R 2023 5 
New Chemical Handling Building R&R 2023 3 
New Non Hazardous Liquid Receiving Station Performance 2023 2 
New FOG Receiving Station Resource Sustainability 2023 2 
New Digester Control Building R&R 2023 5 
New Polymer Building R&R 2023 3 
New Solids Processing Facility Performance 2023 3 
New Sludge Silos Performance 2023 3 
New Cogeneration Facility R&R 2023 3 
New Operations Center and Lab Building R&R 2023 4 
New Collection System Maintenance Building R&R 2023 2 
New Storage/Warehouse R&R 2023 2 
New Effluent Electrical Building R&R 2023 3 
New North Area Electrical Building R&R 2023 3 
New Main Electrical Building R&R 2023 3 
Solar Facilities Resource Sustainability 2023 10 
SCADA System Upgrade R&R 2023 5 
AST Blower and Diffuser Replacement R&R 2016 3 
Secondary Small Equipment Replacement Small Equipment Replacement 2016 3 
Secondary Sedimentation Tanks Replace Skimmers, 
Collectors, Drives and RAS Pumps R&R 2016 3 

EQ Basin Small Equipment Replacement Small Equipment Replacement 2019 3 



5-49 
Final D

raft - A
pril 2016 

rollo/Docum
ents\Client/CA/Oxnard/9587A00/Deliverables/Summ

ary Report\summary rpt_ch5.docx

Table 5.16 List of Projects Needed with New Plant Option 
Public Works Integrated Master Plan 
City of Oxnard 

Project Name Driver Start Year 
Years to 

Implement 
AST Concrete Rehabilitation R&R 2016 11 
SST Concrete Rehabilitation R&R 2016 11 
EQ Concrete Rehabilitation R&R 2016 3 
Chlorine Contact Tanks Rehabilitation Small Equipment Replacement 2023 3 
Chlorine Contact Tanks Coating R&R 2025 2 
Effluent Pump Station Rehabilitation R&R 2016 3 
CMMS R&R 2016 3 
Phase 2 Projects 
New Activated Sludge Tanks R&R 2035 5 
New Secondary Sedimentation Tanks R&R 2035 5 
New EQ Basin R&R 2035 5 
New Chlorine Contact Tanks R&R 2035 5 
New Effluent Pump Station R&R 2035 5 
Headworks Rehabilitation R&R 2035 5 





6-1 Final Draft - April 2016 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Summary Report/summary rpt_ch6.docx

Chapter 6 

RECYCLED WATER SYSTEM MASTER PLAN 

6.1 INTRODUCTION 
The City is committed to providing recycled water with its Groundwater Recovery 
Enhancement and Treatment (GREAT) Program, which gives the City access to a reliable 
and sustainable supply of high quality water, thus decreasing the City’s reliance on 
imported water. Key components of the GREAT program include the following: 

Recycled Water (RW) System 
Treating and distributing wastewater to the most stringent levels [via the Advanced Water 
Purification Facility (AWPF)]. 

Water Supply 
Treating groundwater for total dissolved solids (TDS) and nitrate reduction through a 
desalter. 

Indirect Potable Reuse (IPR) / Direct Potable Reuse (DPR) Through Groundwater Injection 
Adding wells that allow recycled water to be injected into and extracted from the local 
groundwater aquifer. 

Elements Related to the AWPF and Desalter: 
Collecting and treating concentrate (brine) from both AWPF and desalters. 

A major part of the GREAT program is the use of recycled water, which the City has studied 
and made plans for over many years. This chapter outlines the portion of the system 
already used to provide tertiary-treated recycled water for irrigation. The remainder of the 
planned systems is summarized as well. 

6.1.1 GREAT Program Foundation & Evolution 
When the GREAT program was formally established in 2002, its objectives were to: 

• Increase the reliability of the water supply during drought.

• Reduce water supply costs.

• Secure the water supply's ability to meet a growing water demand.

• Enhance stewardship of the local water supply through recycling and reusing a
substantial portion of the region’s wastewater.

• Increase environmental benefits associated with developing and rehabilitating local
saltwater wetlands.

Although the program has evolved over the years, it has generally maintained its support of 
water recycling and reuse, groundwater injection, storage and recovery, and groundwater 



6-2 Final Draft - April 2016 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Summary Report/summary rpt_ch6.docx

desalination. Thus, the goal of this Integrated Master Plan is to build on the foundation 
already in place.  

To build on this foundation, it's helpful to analyze past reports to understand the program's 
evolution. Two reports are of particular importance: The 2002 Advanced Planning Study 
and The 2012 GREAT Program Update. These reports are summarized below.  

 2002 – Advanced Planning Study (K/J, 2002) – This study recommended a series of
projects aimed at providing a sustainable water supply for the City, including
construction of tertiary and advanced recycled water treatment facilities, aquifer
storage and recovery (both for IPR/DPR and seawater intrusion barrier), regional and
local desalting to treat additional groundwater, and concentrate collection.

 2012 – GREAT Program Update (City, 2012) – This report provided additional details
for many of the projects established in 2002, updated the progress to date, and
estimated costs for the program elements.

Over the years, utilities have shifted from using groundwater recharge for seawater 
intrusion barriers to using it for ASR. This is largely due to the high cost of the wells. In 
addition, because of recent pumping cutbacks from the Fox Canyon Groundwater 
Management Agency (FCGMA), access to more local groundwater through pump-back 
credits is not guaranteed and is therefore of little direct benefit to the City. 

At the same time, the City began to look at IPR/DPR with renewed interest because of its 
benefit to the City and the impending regulatory acceptance for it. As a result, the 
Integrated Master Plan focuses on recycled water for irrigation use as well as for IPR/DPR. 

6.2 DESCRIPTION OF EXISTING FACILITIES 
Wastewater from the Oxnard Wastewater Treatment Plant (OWTP) provides secondary 
treated wastewater to the AWPF for recycled water treatment. In general, the collected flow 
is residential. About 75 percent of all wastewater is domestic, with the remaining 25 percent 
from industrial users. Average secondary effluent flows (2009- 2013) from the wastewater 
facility are 20.5 mgd at average dry weather flow (ADWF) conditions and 22.9 mgd for an 
average day maximum month day flow (ADMMF). The OWTP is permitted at a capacity of 
31.7 mgd ADWF. 

6.2.1 AWPF 

The recycled water system currently consists of an AWPF and distribution pumping and 
conveyance. The AWPF consists of microfiltration (MF), reverse osmosis (RO), and 
advanced oxidation processes (AOP), including ultraviolet light and hydrogen peroxide and 
the necessary ancillary equipment for a fully functional facility. Figure 6.1 illustrates a 
schematic of the AWPF process in its current configuration. 



Reverse
Osmosis

RO
Feed Pump

Phase 1
Demonstration

Wetlands

RO Concentrate
(Ocean Outfall or
Marsh Wetlands)

MF Pump
Station

MF

To OWTP
(Headworks)

Ultraviolet
System

Degasification

Citric Acid
Sodium

Hydroxide

Liquid
Lime

OWTP
Secondary

Effluent

To Landscape
and Agricultural

Irrigation

Sodium
Hypochlorite

Hydrogen
Peroxide

RO
CIP

Citric Acid
Sodium Hydroxide

Sulfuric Acid

Threshold Inhibitor

To OWTP Headworks

MF
CIP

ox1115f9-9587(SumRepFIG6-1).ai

AWPF SCHEMATIC
FIGURE 6.1

CITY OF OXNARD
SUMMARY REPORT

PUBLIC WORKS INTEGRATED MASTER PLAN



6-4 Final Draft - April 2016 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Summary Report/summary rpt_ch6.docx

6.2.2 Recycled Water Distribution System 

The main components of the existing recycled water distribution system include the 
following: 
 Recycled Water Backbone System (RWBS)

The constructed Phase 1 recycled water conveyance system is a combination of PVC
and high-density polyethylene (HDPE) pipelines, with diameters ranging from
16 inches to 36 inches in the main transmission line and 6 to 8 inches in the
distribution pipe to the River Park Development.

 Finished Recycled Water Pump Station
The AWPF recycled water pump station contains two variable frequency drive (VFD)
pumps, each with a design capacity of 4,000 gallons per minute (gpm) with an output
pressure of about 150 psi.

 Hueneme Road – Phase 1
A 42-inch diameter pipeline was recently installed from the existing 36-inch diameter
connection to the AWPF at the intersection of Hueneme Road and Perkins Road. The
42-inch diameter section of this pipeline continues to the intersection of Hueneme
Road and Edison Drive. From there, a 36-inch diameter recycled water pipeline
continues down Hueneme Road until the intersection at Olds Road where it
terminates. A Phase 2 Hueneme Road pipeline, beginning where Phase 1 left off, is
in the planning stages.

 Temporary Salinity Management Pipeline (SMP) Line
Because the Hueneme Road - Phase 2 pipeline will not be constructed and
operational for several years, the City will temporarily deliver recycled water to the
agricultural customers in the Oxnard Plain through the SMP. This is for two reasons:
1) the SMP's route runs parallel to the City’s planned Hueneme Road pipeline,
and 2) the SMP is underutilized at this time. For this to occur, the Los Angeles 
Regional Water Quality Control Board (LARWQCB) amended the City’s Waste 
Discharge Requirements (WDRs), Order No. R4-2011-0079-A01 and Monitoring and 
Reporting Program, R4-2008-A01, in July of 2015 to allow the SMP to temporarily 
deliver AWPF effluent to farmers. Construction and planning for the temporary SMP 
connection are complete, with water delivery currently taking place. 

 Ocean View Pump Station
This Pump Station contains two VFD pumps, each with a design capacity of 2,210
gpm with an output pressure of about 50-psi. These pumps will be used to supply the
SMP Line.

Currently, no storage tanks are in the distribution system, meaning peak demands must be 
met directly from the AWPF. A map of the existing recycled water distribution system is 
shown in Figure 6.2 along with major users. 



ox0416f4-9587(SumRepFIG6-2).ai

EXISTING RECYCLED WATER FACILITIES
FIGURE 6.2

CITY OF OXNARD
SUMMARY REPORT

PUBLIC WORKS INTEGRATED MASTER PLAN



6-6 Final Draft - April 2016 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Summary Report/summary rpt_ch6.docx

6.2.3 ASR Demonstration Well (Under Construction) 
The City is currently constructing an ASR Demonstration well, which is expected to be 
completed in 2016. The construction of this well is grant funded and will serve as a test well 
for the City to understand how ASR/IPR will work moving forward.  

Initially, the ASR Demonstration well will be used as an ASR well for the recycled water 
system. Recycled water from the AWPF will be injected into the ground and then extracted 
and put back into the City’s RW system for irrigation use. Ultimately, once all of the required 
start-up testing and monitoring are complete, the well will switch to IPR operation, and the 
extracted water will be conveyed to the BS No. 1/6 nearby for disinfection and injection into 
the potable system.  

Elements of this ASR Demonstration Well installation include the following: 
• Constructing one IPR/ASR well at the Campus Park site.
• Constructing three monitoring wells (two shallow and one deep aquifer) for the

one IPR/ASR well.
• Adding 2,000 linear feet (lf) of RW piping connecting the IPR/ASR well to the

Recycled Water Backbone piping located in Ventura Road.
• Adding 4,000 lf of piping to convey IPR water from Campus Park to BS No. 1/6 for

blending into the potable system, which will eventually be converted to a potable line
when the IPR/ASR operation is fully approved.

A preliminary hydrogeological study was conducted (Hopkins, 2015b) to assess the 
proposed location and capacity for this well at Campus Park. This study recommended an 
injection and extraction capacity of approximately 2,000 gpm and recommended operating 
the well on a 3-month rotation of recharge, retention, and recovery. Figure 6.3 illustrates the 
location of the proposed ASR well at Campus Park. 

6.3 CURRENT RECYCLED WATER DEMANDS 
The City projects that in the initial phases of the GREAT Program, approximately 
7,000 AFY (acre-feet per year), or 6.25 mgd, of AWPF water will be produced. The City has 
an approved Full Advanced Treatment Recycled Water Management and Use Agreement, 
A-7651. According to this agreement, the following significant demands are accounted for: 

• The City has the right to the first 1,500 to 1,800 AFY, which will be delivered to
existing customers in lieu of potable water and to the River Ridge Golf Club. In
addition, the City will deliver RW water to River Park Development and New Indy
Container Board for a total of approximately 2,800 AFY, or 2.5 mgd in Phase 1A.
This RW will be used to offset potable water demand along the completed RWBS
that would otherwise be served through the City’s potable water system.

• For Phase 1B, an additional 2,000 AFY, or 1.8 mgd, of AWPF water is dedicated to
agricultural users along the (future) Hueneme Road Pipeline.



DEMONSTRATION ASR WELL
PROPOSED LOCATION

FIGURE 6-3
CITY OF OXNARD

SUMMARY REPORT
 PUBLIC WORKS INTEGRATED MASTER PLAN

ox1115f30-9587(SumRepFIG6-3).ai

LEGEND

N

250 0 250125
Feet

Proposed Monitoring Well 
Locations

#

1

3

2

Proposed ASR Well Location

Campus Park ASR
Demonstration Well

Campus Park
Redevelopment Site

S
ou

th
 K

 S
tr

ee
t

S
ou

th
 H

 S
tr

ee
t

Second Street

West 5th Street



6-8 Final Draft - April 2016 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Summary Report/summary rpt_ch6.docx

• According to Agreement A-7651, using the remaining 7,000 AFY of RW available
from the AWPF is to be determined by the City, United Water Conservation District
(UWCD), and Pleasant Valley County Water District (PVCWD).

Table 6.1 summarizes the existing and future recycled water demands as they are currently 
known. The City is also in the early stages of implementing 40 to 50 small urban irrigation 
users along the RWBS to offset further potable use. Figure 6.4 illustrates the locations of 